



Pos	Part Number	Description	Additional Text	Quantity
1	90207513044	FUEL TANK CPL.		1.00
2	90607008200	TANK CAP		1.00
3	90207008044	CUP CAP WITH GASKET		1.00
5	9010804900030A	TANK COVER TOP DUKE - EBONY BL		1.00
6	9010805100033	SIDE COVER RH DUKE SATIN BLACK		1.00
7	9010805000033	SIDE COVER LH DUKE SATIN BLACK		1.00
8	91207040000	SEAT		1.00
9	90107047000	PASSENGER SEAT		1.00
10	90107050000	SEAT UNLOCK SOZIUS		1.00
11	90107040020	MOUNTING BRACKET R/S -SEAT		1.00

12	90107040010	MOUNTING BRACKET L/S -SEAT	1.00
13	90107013003	TANK REST RUBBER	2.00
15	90107036000	AH SCREW M6X40	2.00
16	90108045000	SPECIAL WASHER F. M6 D=20MM	2.00
17	90107013004	GROMMET TOP COVER	2.00
19	90107013005	SLEEVE TANK MOUNTING	6.00
20	90107013006	GROMMET TANK MOUNTING	4.00
21	90107040003	SPECIAL SCREW	2.00
22	90108050001	CLIP NUT M5	8.00
23	J125050001	SHIM PVC 5,3X11,5X1,5	4.00
24	J031050153	CHEESE-HEAD SCREW M5X15	8.00
25	90107070000	TANK RUBBER PAD SMALL L/S	1.00
26	90107071000	TANK RUBBER PAD SMALL R/S	1.00
27	90107072000	TANK RUBBER PAD LARGE L/S	1.00
28	90107073000	TANK RUBBER PAD LARGE R/S	1.00
29	90107046000	SEAT RUBBER	4.00
31	90107046050	SEATRUBBER REAR	1.00
32	90107040004	SPECIAL SCREW M6X25	4.00
33	90107040002	COLLAR BUSHING SEAT BRACKET	2.00
34	90107040001	RUBBER SLEEVE	2.00
35	J025060203	HH COLLAR SCREW M6X20 SW10	2.00
36	90107013007	Tube drain cup cap	1.00
37	90107013008	CLAMP	1.00
38	J912050101	AH SCREW M5X10	4.00
39	J912050283	AH SCREW M5X28	3.00
40	J126072220	WASHER 7X22X2MM	2.00
41	90603096000	CABLE TIE 190MM	1.00
42	90107029000	BRACKET DRAIN TUBE CPL.	1.00
43	91207046000	SEAT RUBBER	4.00
45	90529099000	TOOLKIT	1.00